FO3LN101
3-Piece Wicker Bar Set

b

1SET/CTN

Assembly
bag




Page 1 of 3

FO3LN101

Barstool
(DO THIS TWO TIMES)

Item Reference
no. Image

A @ Seat Base 1

B &\_;_ ;§_1 Legs 2

Description | Qty.

Side

c Stretchers 2
D Head Cap Scrow | 8
E Flat Washer 194
4-mm Allen 1
Key

M6 x 30 Socket 4
Head Cap Screw

F

G
Flip the assembly upside down. Attach the
seat base (A) and the legs (B) using M6 x 30

socket head cap screws ((3) with flat washers
(E). Do this in eight places.

With the assembly still flipped over,
attach the side stretchers (C) tc the
assembly using M6 x 15 socket head cap
screws (D) witk flat washers (E). Dc this
in eight places.




Page 2 of 3

FO3LN101

With the assembly still flipped over,

attach the legs ( C&D ) to the assembly
using M6 x 35 socket head cap screws
(H) with flat washers (A). Do this in eight

places.

Bar
Item Reference .
no. Image Description| Qty.
A Table Top 1
Mid Pannel
B 2
& Floor
C RightLeg | 1
D LeftLeg | 1
Front
E 2
Pannel
M6 x 30 Socket
F Hea:!( Cap gzr:w 1 6
M6 x 45 Socket
G Heaél( Cap gf:r:w
M6 x 35 Socket
H Heac)i( Cap gzr:w 4
Flat
I Washer 24
J Nut 2
K Glass Top 1
4-mm Allen
L Key 1
Wrench 1

Attach the front panels (E) to each other using
M6 x 45 socket head cap screws ( G) with a
washer (l) and secure it with a washer (1) and

a nut(J) :Do this in two places




Page 3 of 3

FO3LN101
Bar

With the assembly still flipped over, attach
the middle shelf (plastic bottom) (C) to the
assembly using M6 x 30 socket head cap (
screws (F) with flat washers (). Do thisin
four places.

Attach the base (B) to the assembly using
M6 x 30 socket head cap screws (F) with
flat washers (I). Do this in four places.

Flip the assembly back then place the
F I glass top (K) on it.

X

9

oY

=

25— =
L H“ ;\IE“T




